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BELL SYSTEM PRACTICES 
Plant Series 

WM200** WORD COUNTER 
OPERATES AT 60, 75 or 100 WPM 

PARTS 

FIGURE CONTENTS PAGE 

1 Cover and Counter 2 
2 Base and Brackets 3 

Numerical Index 4 

PAINT FINISH COLOR CODE CHART 
Finish Suffixes 

COLOR Wrinkle Smooth Textured 
Finish Finish Vinyl 

Black AA(37) 
Black, High Gloss BA(34) 
Brown, Dark AD(38) 
Brown, Light AC(39) 
Gray, Green AB(40) GA(45) 
Gray, Light 
Gray, Olive 
Green, Gray AB(40) GA(45) 

Smooth 
Vin>-:_1_ 

HB(68) 
HF(46) 

The double asterisk (* *)denotes a painted part. Suffix to be applied 
following the part number. 
Number in parentheses indicates Bell System code. 

Note: When ordering parts from this section, 
prefix each number with the letters TP. 
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SECT I ON 570-305-800 

Page 2 

124514L_ 
12451� 124513**--1----

DRIVE 
UNIT CODE GEAR 

WM200**60 122408 
WM200**75 122424 
WM200**100 136722 

116699 
118384 

TEETH 

49 
54 
60 

... 11-U I 122420 

153442 
2669 
3438 

-------------"l89535 
2191 

MOTOR & GEAR CHART 

DRIVEN AC 
GEAR 

TEETH 
MOTOR 

122410 41 139009 
122425 36 139009 
136723 30 139009 

COLOR OF FINISH 
CODE"- \ SPEED �\:NPM) 

WM200**60 

HERTZ OPM 

60 368 
60 460 
60 600 

l 
UNIT 
CODE 

J 
7.42 J 
7.42 J 
7.42 -

**Refer to page 1 for finish suffix 

FIGURE 1. COVER AND COUNTER 
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IS S 1, SE CTION 570-305-800 

122396 

�66i-=t�JUl� � 

GEAR (See Chart on Fig. 1)\ 
101619�\

, 122411� fS...._� 
122412 

120206 

�--122548 

W"C 122422 

122416 
. 73894 

020 
""- 2191 

123755 
151657 

1) 

""-1 224 17 **Refer to page 1 far finish suffix 

122405 

7 484 1 Jumper W/ 485 1 Term inal;j 2 6 6 5WD WIR I NG DIAG RAM 
1 2 2 3 9 7  Cable W/82 4 7 4  Terminalsj 

FI GURE 2. BAS E AND B RACKE TS 
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SECTION 570-30 5-800 

Part 
Number 

177M 
1020 
1028 
1093 
2191 
2438 
2669 
3438 
3598 
3639 
3640 
4851 
6033 
7002 

44048 
49514 
73670 
73894 
74724 

74841 
80460 
82474 
84579 
89535 
90697 
93463 
95320 
97296 
98514 

101176 

Page 4 
4 Pages 

Description and 
Page Number 

Coil, Magnet 3 
Screw, 6-40 x l/4 Hex 3 
Screw, 4-40 x l/4 Fil 3 
Screw, 8-32 x 7/16 Fil 2 
Washer, Lock 2, 3 
Washer, Flat 3 
Washer, Lock 2, 3 
Washer, Flat 2, 3 
Nut,6-40Hex 3 
Washer, Lock 3 
Washer, Lock 3 
Terminal 3 
Washer, Lock 3 
Washer, Flat 2, 3 
Washer, Flat 2, 3 
Nut,8-32Hex 3 
Block, Terminal 3 
Screw, 6-40 Set 3 
Screw, 10-32 x 11/16 
Adjusting 3 
Jumper, 2-l/4" Black 3 
Clamp, Cable 3 
Terminal 3 
Washer, Flat 3 
Foot, Felt 2 
Screw, 10-32 Pivot 3 
Armature 3 
Switch, SP-ST Toggle 3 
Screw, 10-32 x 5/16 Fil 3 
Nut, 5/16-32 Hex 3 
Strip, Insulating 3 

Part 
Number 

101619 
102776 
107469 
108642 
110434 
111017 
112626 
116699 
118384 
120206 
122396 
122397 
122398 
122399 
122400 
122401 
122402 
122403 
122404 
122405 
122407 
122408 
122409 
122410 
122411 
122412 
122413 
122414 
122415 
122416 

NUMERICAL INDEX 

Description and 
Page Number 

Washer, Felt 3 
Wick, Felt 3 
Spring 3 
Wick, Felt 3 
Screw, 4-40 x 3/16 Fil 3 
Screw, 6-40 x 5/16 Fil 2 
Nut, 10-32 Hex 3 
Lamp, l/25 Watt Neon 2 
Lens, Clear Indicator Light 2 
Socket, Lamp 3 
Bracket 3 
Cable w/Terminals 3 
Plate, Armature Mounting 3 
Armature 3 
Extension 3 
Bracket 3 
Bumper, Adjustable 3 
Bracket 3 
Bracket 3 
Bearing, Sleeve 3 

Hub, Gear 3 
Gear, 49T 2 
Shaft 3 
Gear, 41T 2 
Clutch 3 
Spring, Compression 3 
Clutch 3 
Seal, Oil 3 
Nut, 5/16-32 Cap 3 

Hub 3 

Part 
Number 

122417 
122418 
122419** 
122420 
122421 
122422 
122424 
122425 
122548 
123755 
124513** 
124514 
124515 
124612 
125113 
126994 
136722 
136723 
139009 
151630 
151631 
151657 
151693 
151723 
153442 
173974 

Description and 
Page Number 

Ratchet 3 
Ring 3 
Base 3 
Counter 2 
Spring, Torsion 3 
Nut, 5/16-32 Cap 3 
Gear 54T 2 
Gear, 36T 2 
Capacitor, l. 05 MFD 3 
Post 3 
Cover 2 
Pad, Felt 2 
Pad, Felt 2 
Screw, 8-32 x l/2 Hex 3 
Screw, 6-40 Set 3 
Grommet, Rubber 2, 3 
Gear, 60T 2 
Gear, 30T 2 
Motor, ll5V AC Synchronous 2 
Screw, 6-40 x l/ 4 Hex 3 
Screw, 6-40 x 5/16 Hex 3 
Screw, 6-40 x l/4 Fil 3 
Screw, 6-40 x 9/16 Fi I 3 
Screw, 10-32 x 3/8Hex 3 
Screw, 10-32 x l/2 Hex 2 
Screw, 10-32 x 5/16 Hex 3 

**Refer to page 1 for finish suffix 
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